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On the Cold Workability of Semikilled

Steel Plates.
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Yoshiie Fukuda and Asao Arima.

I &
IEBERROLER L L, JEERIIRET Y & F
X VEEEOBRFE I XV RE~THLZ ONDDd

i

D, HRZEWTHHERY & FTHOmEDREAL

MBI FNVIFCHEEINRTVWASERIEHS. I xR
SEEY & FEX DRSO BB RFIEND DA, B
BDY AW SR mT i » e v oT

— 226 —



AAGMBAE 60 MFEENZHEARE

1273

WEDLELT, FNVFMIDDEILTHLIEE D
D, &N FHSEEORALPOREDD BT &5
FRI N, ITENFARG & BE &4 & OBtk
WTiE, fEROEOFBRBIELN TN S,

) EREEE, WHIEE, i X XIS X A LR
HRTH5. :
2) RFUk—UAEMREELTED, ShoFRE
K HATREENE L BbNEDT, AH—~T4 25 TED,
23 TEEE TR VRV BRI IET E 5.
3) Fa—CHOENVBLBL.

4) EEFEEEE L CHFHHETHNSAS Y.
PLED X 5% T Fov FEMRO T ENE R 2T
FTREMETHBRCD»rLET, LORRZO>VWTD
WIRETL T — #2570 <, BHILEE DS ERORKIECS 5.
AT LD EEM ST, BILEETELT 5
HITITE 27 d DTH 5.

II. 8 B / &
Table 1 LR THRAD Y &K, €T HNF, Fb K5

e 5F»—oD T, M, B X 0atpa®REL, JISS
SERERER) (L, C Hg 24), JIS | SR
(CHa% 6 &) ZELDHILT-.

BT ERER B iY 2 AR50 mill scale %, mill scale ®
ZIRER IS XL OCEET tmm HIEREHEL LT L, DHE
mx sMAl e LT, RABDEREZ RIEE FLLEDT
.180° EFEER 21T/ o/, FA LicEihg A (JRE),
B (#/E), C (Fie), D (KfE) @4 KFECH T

COESRL, RS EERMICEE L.

—F, KmIitico&, HWESRAE & HEMBEEHSE
fIrev, NEWEGE RO,
T £ B
) TR R _
ghiFster o EE A, B,C, D i, £hith |1, 2,
4, 8 HD S EOTT ERILL, AWMEO FHAE
Table 2 WRLT=.
T DEOLESHFERIICSNOBE L EEEIITRD
St T v RFOBEO &L, mill scale &

w R

Table 1. Chemical compoéition of samples.

) ‘ l?late Chemical comi)osition (%)
Deoxidation| Mark thickness , .
: (mm) C Si Mn P S
o _R 1 12 *17 *01 ::44 023 *027
QE)T) R 2 16 *15 *01 *32 *030 *026
£ 9 R3 12 Q9 01 =35 *013 *022
= o R4 12 *12 01 *45 *016 *031
p RS 12 -13 -0l 43 017 -029
B . S 17 *13 -08 *80 018 *026
= . S2 13 “16 09 -73 -018 *020
= Q S3 16 12 *04 " 54 *009 022
gwn Sa 17 14 *09 =60 014 =028
% S5 15 *16 *10 *89 . *014 *C18
K 1| 10 13 .23 0-59 -018 - -010-
g-a K2 16 13 =20 0+59 *020 *025
=8 K3 14 “10 - "26 0°60 ©+010 -008
Moo K4 14 “10 =22 058" 014 011
K5 14 “10 . *23 062 *010 <009
Table 2. Bend test result*
Position T M B
U Total
Surface With Witl}out Polished With Without Polished ' With Without Polished
condition ; mill after lmm | | mill after Irnm || - mill after lmm ||average
mill scale| scale** |machining ||mill scale| scale** |machining ||mill scale| scale** |machining .
Rimx_nqd steel 12 1°0 10 2°0 1°0 1°0 1°2 10 24 1°3
Se_mxknlled steel 36 3*4 16 40 2°2 1*6 28 24 242 2°6
Killed steel 14 22 24 12 10 1*6 22 1°0 - 1*2 1°6

* 4 grades of bend cracks are quantified such as no crack : I, small crack : 2, medium crack :
4, big-crack : 8, and average of equally deoxidized 5 heats are shown.
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